
 

 

FC5NA-BRACKET-KIT-PS-WR REV AINSTALL INSTRUCTIONS 

PART QTY APPLICATION 

32577-SC-WR 1 PS Bracket 

M8-1.25 X 25MM SHCS 1 Bracket to Engine 

M8-1.25 X 130MM SHCS 2 Bracket to Engine 

7517722-257 2 Bracket to Engine 

7327722-020 1 Bracket to Engine 

M8-1.25 X 40MM SHCS 3 PS Pump 

3/8 SAE Washer, Zinc 2 Idler 

3/8-16 X 2.5 HHS 2 Idler 

3/8-16 X .468 Lock Nut 2 Idler 

Total 16  
 

 
M8 X 130MM SHCS 

2.57” SPACER 

M8 X 25MM SHCS 

0.20” Spacer 

M8 X 130MM 

SHCS 

2.57” Spacer 
2x 3/8-16 X 2.5 HHS 

2x 3/8 SAE Washer 

2x 3/8-16 Locknut 

 

3x M8 X 40MM 

SHCS 



 

 

FC5NA-BRACKET-KIT-PS-WR REV AINSTALL INSTRUCTIONS 

Step 1: Remove old brackets 

Step 2: Install the PS Bracket using the spacer and screw combinations shown on the first page 

Step 3: Install the Idlers using a 3/8-16 x 2.5” HHS with a 3/8 washer.  Secure by using a 3/8-16 

lock nut on the back of the bracket 

Step 4: Install the power steering pump using 3x M8 x 40mm SHCS and install the PS pulley 

using the provided hardware. 

Step 5: Install the crank pulley and hub spacer with their provided hardware. Leave the 

decorative cap off the crank pulley until you are done installing. This cap allows for correcting 

timing without removing the entire crankshaft pulley.  

Step 6: Install the water pump pulley using the provided hardware. 

Step 7: Route the belt as shown at the end of the instructions.  Leave the belt off the water pump 

pulley.  Pull the belt slack up between the AC compressor and crank pulley.  Install the spring-

loaded tensioner (TENSIONER-KIT-10) with the belt over the pulley.. Use the 3/8 X 3.75” SHCS 

and secure on the back with a locknut.. 

Step 8: Use a ½” ratchet to apply tensioner to the spring-loaded tensioner and install the belt by 

slipping it over the water pump pulley.  

Step 9: Once the belt is installed, all decorative caps can be installed. 

Step 10: Install and plumb the remote reservoir. Directions for this can be found in the box 

REMOTE-PS-RES. The fittings on the bottom of the reservoir are 3/8” NPT. 

 Tech Tip: After initial start-up, you will need to bleed air from your power steering system.  

To do this, you want to put the front of the car on jack stands and steer into the left stops and 

then into the right stops repeatedly.  Check fluid level frequently and add as needed.  

 Further instructions regarding power steering set up can be found at CVFracing.com. 

Torques Specs: 

All torque specs can be found on the last page of this instruction packet provided by Fastenal. 
We have highlighted all CVF bolts inside the table. Feel free to keep the page and use it for 
reference in your garage. 
 
 
Thank you for your purchase from CVF Racing! If you have any questions about your install, 
check out our support center for install guides, videos, and other helpful tips. If you need further 
help, our tech staff can be reached M-F from 8-5 PM CST via phone, email, or chat.  
 



 

 

FC5NA-BRACKET-KIT-PS-WR REV AINSTALL INSTRUCTIONS 

 

Looking to upgrade further? Contact us to upgrade your system! Most can be added with little to no 

modification of your installed kit. 

• Add AC 

• Upgrade to a Hydro boost Brake System  

• Upgrade to 300 Amp Alternator from Mechman 

• Hood & Trunk Hinges 

Belt Routing 

 



 

 

FC5NA-BRACKET-KIT-PS-WR REV AINSTALL INSTRUCTIONS 

 


